CTi

A |

Rk e
Test Report

g A218025395210101E #1745
Report No.  A218025395210101E Page 1 of 5
gL RV ERE R TAIRAF

Applicant Shenzhen xin fenglei electronic co., LTD

Hh il IR 2 X RIE 15

Address No. 1, Lougang Avenue, Baoan District, Shenzhen City

PATF R i B A5 B H B R R AR A
The following sample(s) and sample information was/were submitted and identified by/on
the behalf of the client

FF il 44 75 TYPE-C Mother seat
Sample Name TYPE-C Mother seat

GRS Ui DIP+SMT

Type UUAR DIP+SMT

5 SEFEAEM: RS i
Material stainless steel; housing LCP; terminal 18140
FEmERICIRES E#

Sample Receiving State Normal

B U H 3 2018.12.24

Sample Received Date Dec. 24, 2018

B AS I 3 2018.12.24-2018.12.28

Testing Period

Dec. 24, 2018-Dec. 28, 2018

#® Wy 2= H % 20181229
Approved by Date Dec. 29, 2018
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Test Requested
5 WA H
No. Test Item
. B 7Kk
Waterproof test
KGR HS W55 0.
Test Result(s): Please see the following pages.
BB A
Tested Sample(s)
RS FEM 2 FR RS Lz R
Sample No. Sample Name Type Material Quantity
y TG B I
TYPE-C g | R REs S
A2180253952101001 stainless steel; housing 1pc
Mother seat DIP+SMT )
LCP; terminal 18140
HRER

Sample Photo(s)
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Test Item: Waterproof test

1. PRBE Test Equipment

WHLIK 5
Equipment Name Model
BRAKIAE B /
Immersion tester

2. ¥ Environmental Conditions
RE: 24°C MBS 4T%RH
Temperature: 24°C, Humidity: 47%RH
3. WSk H
Test Condition
i 1 B A AR T 7K T 2000mm, A 5 119 gt e 5 A% T 7K T 150mm
DT E] . 30min
The lowest point of the sample is located 1000 mm below the surface of the water.
The highest point of the sample is located 150 mm below the surface of the water.
Test duration: 30min
MR &2 GBIT 4208-2017, IPX7 %4
The test condition refer to the IPX7 defined in GB/T 4208-2017
4. PRAER

Test Result(s)

= E RS MRZE R (AR g5
Sample No. Test result(Visual inspection) Conclusion

o HL Pk 38 K ¥

A2180253952101001 ki Ty e

No water entered into the sample Pass
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Test Photo(s)

5 e A B Fr
Sample Photo(s) after the test
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Remark:

1. The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.

2. The test result(s) is(are) presented in reference to the result(s) that reported in
A2180253952101E
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*** End of Report ***

A

Statement:

LAGIR & O AE NS T T F & Sk S I = AL
This report is considered invalidated without approval signature, special seal and the seal on the
perforation;

2560 LR B IR E IR, FiEE SO B SR DT, CTI ARAZ S H Sk
The sample(s) and sample information was/were provided by the client who should be
responsible for the authenticity which CTI hasn't verified;

3 AR P e PN 45 SASONT 2 W it 47 53+
The result(s) shown in this report refer(s) only to the sample(s) tested:;

ARZ CTI BHFEE, AEHE S AR
Without written approval of CTI, this report can't be reproduced except in full;

5.0t IR S SN A SR CN B E R, PO
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.
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